8

RECOMMENDED SPARE PARTS

When ordering please indicate part number

KEY QTY PART # DESCRIFTION KEY QTY PART # DESCRIPTION
38 1 426491 Tension wheel
46 1 426197 Tocth plate
95 1 426443 Cutfer knife
8.1 PARTS LIST BXT 19 426480
1 1 426444 Base plate complete, incl. 40 1 426449 Rocker
pos. 3-5 41
2 42
3 2 425758 Siide hearing, £10/12 x 15 43 1 428450 Sirap stop, front, 16 mm
4 2 A25759 Slide bearing, £12/14 x 8 44
5 1 425833 Cylinder pin, @10 h6 x 55 45 6 426479 Counter sunk screw, M3 x 8
6
7 1 426445 Tooth plate below 446 1 426197 Tooth plate
8 1 425715 Set screw 47 2 425843 Counter sunk screw, M4 x 6
9 48
45 1 425690 Motor complete
10 1 426446 Bevel wheel with pinion
11 50
12 1 425755 Ball bearing, @10/22 x 6 51
13 1 425738 Spacer ring 52
14 1 425742 Blocking wheel complete, 53 1 425740 Carrier
incl. pos. 16 594 3 425751 Ball bearing, @15/24 x 5
15 ‘ 55 1 425738 Tothed belt wheel complete,
16 1 425834 Free-whesl needle bearing, incl. pos. 57
@10/14x22 56
17 1 425753 Ball bearing, ©@10/22 x 6 57 1 425844 Bushing, £6/10 x 12
18 1 425835 Retaining ring, 10 58 1 426490 Beve! wheel complete,
19 1 426482 Spacer disk,@10/22 x 0.5 incl pos. 60
59
20 2 425836 Spacer disk, &36/48 x 0.5
21 1 425837 Internal gear ring 60 1 425845 Bushing, @6/10 x 15
22 3 425838 Planetary wheel 1. Step 61
23 1 425737 Planetary support complete 62
24 63 1 426201 Bushing complste,
25 -- incl. pos. 77
26 684
27 1 425756 Needle bushing, 77 1 425846 Ridget pin, @ 3x8 DIN 1468
@Z10/14 x 15 65 1 426202 Needle bushing,
28 1 425839 Spacer disk, €£112/24 x 0.5 @12/18x 12
29 66 1 425754 Ball bearing, @12/24 x 6
67 1 425847 Retaining ring, J @24
30 1 425741 Flange complete, 68 1 426203 Eccentric shaft
incl. pos. 33 689 1 425721 Eccentric shaft
31
32 70 f 425719 Disk
33 1 425840 Cylinder pin, &4 m8 x 20 71
34 5 425841 Cylinder screw, M4x12 72 2 425648 Cylinder screw, M5 x 12
35 1 426447 Cam disk 73 1 425688 Tothed belt
36 2 425752 Bali bearing, @35/47 x 7 74 3 425849 Cylinder screw, M5 x 20
37 3 425685 Planetary wheel 2. Step 75 1 426452 Swivel bearing complete,
38 1 426491 Tension wheel incl. pos. 77
39 78
77 1 425950 Ridget pin, @3x8 DIN 1469

Bold = Recommended spare parts

14

07.05



KEY QTY PART#  DESCRIPTION KEY QTY PART#  DESCRIPTION

78 1 425677 Tension spring____ 130 1 426459 Cam |
79 1 425951 Retaining ring, A©25 131 1 425066 Set screw, ME x 8 !
132 1 425692 Micro switch, welding
80 1 425952 Retaining ring. AG12 _ 133 2 425967 Oval head screw, M2 x 10
81 1 426204 Connectingrod 134 1 425968 Counter sunk screw, M4 x 10
82 1 425717 Shaft 135 1 425725 Spring bow
83 1 426205 Ball bearing, £9/26 x 8 136 1 425726 Roller
84 1 425679 Washer 137 1 425727 Shaft
85 2 425953 Cylinder screw, M4x10 138 1 425728 Pressure bolt
86 2 426206 Counter sunk screw, M3 x 8 139 1 425674 Spring
87 1 426453 Welding shoe
88 1 425955 Oval head screw, M3 x 5 140 1 425969 Lock nut, M6
B9 1 425718 Safety plate 141 2 425970 Retaining ring, &4
142 1 425680 Shaft
90 2 425714 Ball bushing__ 143
91 1 425711 Cover plate 144
g2 145 :
93 1 426454 Toothplatetop 146 1 425704 Cover welding !
g4 1 ADEB72 Compression spring 147 1 426460 Strap guide, 16/19 mm
95 1 426455 Cutter knife 148 1 426461 Strap stop 16/19 mm
96 1 __ 425713 Flanged bushing 149 1 425745 Hook
g; 150 1 425746 Threaded bolt
99 151 1 425748 Threaded bolt |
152 1 425675 Compression spring
100 1 426456 Cover tensionin 153 1 425971 Oval head screw, M4 x 25
101 fensiontid 154 1 425972 Oval head screw, M3 x 12
102 1. 426457 Strap guide, 16 mm 155 1 425699 Gear cover
103 1 425957 Counter sunk screw, M4 x 16 156 5 425973 Oval head screw, M4 x 10
104 3 426198 Counter sunk screw, M4 x 12 157
105 158 1 425974 Housing part right, black
106 159
1067
108 160 1 425975 Housing part left, black
109 1 425735 Rocker lever complete, 161
inch.pos.111-113 }gg 10 425976 PT-Screw, KA 35x20
110 164 1 425703 Protection cover
111 1 425958 Threaded bolt, M8 165 |
112 1 425950 Ridget pin,@4 x 30 166 1 425689 Switch bufton, red o
113 1 425960 CyIirEngi_nﬂiﬁa 167 1 425673 Compression spring b
114 1 425732 Blocking paw 168 1 425691 Micro switch, tensioning ,
115 1 425681 Bolt 169 0
116 1 425736 Toothed segment_ i
117 2 425961 Spacer disk, @10/16 x 0.5 170 1 425977 Motor cover complete, black L
118 1 425962 Retaining ring, 8 _ 171 1 425694 Contact plate complete
119 1 425963 Cylinder screw, M4x25 172 1 426462 Printed circuit board digital
173 2 425978 PT-Screw, KA 30x10
120 1 425682 Tension spring bolt_ 174
121 1 AD5678 Tension spring ___ 175 2 426463 Washer, M 3
192 176 2 426464 Battery 14.4V 2.4 Ah
123 1 4725964 Globule hardened, &8 1771 426465 Charger, 100240 V, EU
124 1 425671 Compression spring 177 1 426466 Charger, 100-240 V, USA
125 1 425965 Set screw, M10 x 8 180 1 425979 Indication plate, CE
126 1 425676 Compression spring 181 1 425980 Indication plate, Safety
197 1 425724 Welding bouton 182 1 426199 Indication plate, 14.4V i’
128 1 425730 Bolt 183 1 425981 Name plate g
129 184 1 426468 Name plate 0
Bold = Recommended spare parts
15

07 05



KEY QTY PART# DESCRIPTION

1 425982 Tool-set
160 1 425983 Screwdriver (Philiips)
191 1 A25697 Wire brush
426469 Option: protection plate:
set
193 1 426470 Protectionplate __ ———
194 5 425985 Counter sunk screw, M5 x8_
425764 Option: suspension bow-
sef
196 1 425986 Suspension bow
197 1 425987 Oval head screw, M6x 10
108 1 425988 Oval head screw, M4 x 20
426471 Spare part-set: strap
quide 16 mm
43 1 426472 Strap stop, front, 16 MM
102 1 426473 Strap guide, 16 MM___————
47 2 425990 Counter sunk Screw

Spare part-set:
housing parts .

1 425991 Housing parts, black, incl.
pos. 158/160

When ordering please indicate part number.

16

07 05




S0°L0
80'50'5Z

Ll
6l 1X4d suondosusuondo,  8£9 SO, £HE 81907 CET BIRO0e

‘Amfuy Jeuosuad snouss
ut Jnsai1 pinoo pue uoneldado s)onpoad e
J994E URD Sy} Op 0} ainled "uayo.g 10 UIoM aIe
Aayy y weyy aoejdal pue Ajjep spied jje poadsu]

ONINUYVMY




